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FCC RF Test Report

APPLICANT : Motorola Mobility LLC
EQUIPMENT . Mobile Cellular Phone

BRAND NAME : Motorola

MODEL NAME . XT2333-3

FCCID : IHDT56AHS

STANDARD : FCC Part 15 Subpart C §15.247
CLASSIFICATION . (DTS) Digital Transmission System
TEST DATE(S) ! Nov. 01, 2022 ~ Nov. 02, 2022

We, Sporton International Inc. (Kunshan), would like to declare that the tested sample has
been evaluated in accordance with the test procedures and has been in compliance with the

applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International Inc. (Kunshan), the test report shall not be reproduced

except in full.
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SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
4.1 15.247(b) Power Output Measurement <30dBm Pass -
Under limit
Radiated Band Edges and 15.209(a) &
3.16 dB at
4.2 15.247(d) Pass 2484.110
Radiated Spurious Emission 15.247(d) MHZ
15.203 & 15.203 &
4.3 Antenna Requirement Pass -
15.247(b) 15.247(b)

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958

FCC ID: IHDT56AH8

Report Template No.: BU5-FR15CWL AC MA Version 2.0

Page Number

Report Issued Date : Nov. 14, 2022

Report Version
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1 General Description
1.1 Applicant

Motorola Mobility LLC
222 W,Merchandise Mart Plaza, Chicago IL 60654 USA

1.2 Manufacturer

Motorola Mobility LLC
222 W,Merchandise Mart Plaza, Chicago IL 60654 USA

1.3 Product Feature of Equipment Under Test

Product Feature
Equipment Mobile Cellular Phone
Brand Name Motorola
Model Name XT2333-3
FCCID IHDT56AH8
Radiation:
IMEI Code 357758180024350/357758180024368
357758180029813/357758180029821
HW Version DVT2
SW Version THAS33.23
EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.

1.4 Product Specification of Equipment Under Test

Standards-related Product Specification
Tx/Rx Channel Frequency Range 2412 MHz ~ 2462 MHz
Antenna Type / Gain IFA Antenna with gain -1.8 dBi

802.11b : DSSS (DBPSK / DQPSK / CCK)
802.11g/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)

Type of Modulation

1.5 Modification of EUT

No modifications are made to the EUT during all test items.
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1.6 Specification of Accessory

Accessories Information
AC Adapter 1(US) Brand Name Motorola(Salcomp) Model Name MC-331
AC Adapter 1(EU) Brand Name Motorola(Salcomp) Model Name MC-332
AC Adapter 1(UK) Brand Name Motorola(Salcomp) Model Name MC-333
AC Adapter 1(IN) Brand Name Motorola(Salcomp) Model Name MC-334
AC Adapter 1(AU) Brand Name Motorola(Salcomp) Model Name MC-335
AC Adapter 1(BR) Brand Name Motorola(Salcomp) Model Name MC-337
AC Adapter 1(CHILE) [Brand Name Motorola(Salcomp) Model Name MC-339
AC Adapter 2(US) Brand Name Motorola(Chenyang) Model Name MC-331
AC Adapter 2(EU) Brand Name Motorola(Chenyang) Model Name MC-332
AC Adapter 2(AU) Brand Name Motorola(Chenyang) Model Name MC-335
AC Adapter 2(AR) Brand Name Motorola(Chenyang) Model Name MC-336
AC Adapter 2(BR) Brand Name Motorola(Chenyang) Model Name MC-337
AC Adapter 2(PRC) Brand Name Motorola(Chenyang) Model Name MC-338
AC Adapter 3(US) Brand Name Motorola(Acbel) Model Name MC-331
AC Adapter 3(EU) Brand Name Motorola(Acbel) Model Name MC-332
AC Adapter 3(UK) Brand Name Motorola(Acbel) Model Name MC-333
Battery 1 Brand Name Motorola(ATL) Model Name PH50
Battery 2 Brand Name Motorola(SUNWODA) Model Name PH50
Earphone 1 Brand Name Motorola(Xinlide) Model Name MH202
Earphone 2 Brand Name Motorola(Lianyun) Model Name MH202
USB Cable 1 Brand Name Motorola(KingPower) Model Name K235-08074-HO
USB Cable 2 Brand Name Motorola(Broad) Model Name HOO0003
USB Cable 3 Brand Name Motorola(KINGHOME) Model Name 5G data cable

Sporton International Inc. (Kunshan)
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1.7 Testing Location

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for

Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International Inc. (Kunshan)

No. 1098, Pengxi North Road, Kunshan Economic Development Zone

Jiangsu Province 215300 People’s Republic of China
Test Site Location

TEL : +86-512-57900158
FAX : +86-512-57900958

. ) ] FCC Test Firm
Sporton Site No. FCC Designation No.

Test Site No. Registration No.
03CHO08-KS
THO1-KS

CN1257 314309

1.8 Test Software

Iltem Site Manufacturer Name Version

1. 03CHO08-KS AUDIX E3 6.2009-8-24al

1.9 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ 47 CFR Part 15 Subpart C §15.247

U FCC KDB 558074 D01 15.247 Meas Guidance v05r02

¢ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Re-use of Measured Data
2.1 Introduction Section
This application re-uses data collected on a similar device. The subject device of this application (Model:
XT2333-3, FCC ID: IHDT56AHS) is electrically identical to the reference device (Model: XT2331-1,
XT2333-1, FCC ID: IHDT56AHG6) for the portions of the circuitry corresponding to the data being
re-used. Based on their similarity, the FCC Part 15C (equipment class: DTS) reuse the original model’s
result and do spot-check, following the FCC KDB 484596 D01 v01.
The applicant takes full responsibility that the test data as referenced in this report represent
compliance for this FCC ID: IHDT56AHS .
2.2 Model Difference Information
The main difference between FCC ID: IHDT56AH6 and FCC ID: IHDT56AH8 is as below:
¢ Remove WCDMA Band IV and LTE Band 4/13/26/66.
e Add NFC function and LTE Band 20/41.
Other differences and all the details of similarity and difference can be found in the confidential
documents (XT2333-3_Operational Description of Product Equality Declaration).
2.3 Reference detail Section:
. Frequency | Reference | Type Grant/ FCC ID
Ref >
Rule | Equipment Band Fec Permissive e_le_zizle;nce Filling . Report.
Part Class (MHz) ID(Parent) Change (Variant) Title/Section
All sections
applicable
15C | DTS (WLAN) | 2400~2483.5 | |HDT56AH6 Original Grant FR282501C IHDT56AH8
except for
RSE
Sporton International Inc. (Kunshan) Page Number : 8 0of 20
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2.4 Spot Check Verification Data Section

Conducted power test against the variant model based on the worst-case condition from the original
model was performed in this filing to demonstrate the test data from original model remains
representative for the variant model

Summary for power spot check for each rule entry and technology is listed as below:

IHDT56AH6 IHDT56AES8
Test Item Mode Parent Variant Difference (dB)
Worst Result Check Result
11b 20.09 20.07 0.02
Conducted 11g 24.82 24.60 0.22
Power
(dBm) 11n HT20 24.49 24.22 0.20
11n HT40 24.11 24.02 0.09
Conclusion:

Conducted Power test against the variant model based on the worst-case condition from the original
model was performed in this filing to demonstrate the test data from original model remains
representative for the variant model.

Based on the spot check test result, the test data from the original model is representative for the
variant model. The power level spot check are shown within expected level compliant to limit line.

We confirm that the test data reuse policy of FCC KDB 484596 D01 Referencing Test Data vO1 has
been followed and the test data as referenced from the parent model report represents compliance with

new FCC ID.
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3 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower). For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z.

The worst cases (X plane) were recorded in this report.

3.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
1 2412 7 2442
2 2417 8 2447
3 2422 9 2452
2400-2483.5 MHz
4 2427 10 2457
5 2432 11 2462
6 2437
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3.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11b 1 Mbps
802.11g 6 Mbps

802.11n HT20 MCSO0
802.11n HT40 MCSO0

CO-location

WIFI 802.11n HT40 CHO09 Tx + LTE Band 41 BW_20M Link

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: IHDT56AH8

Page Number 1 11 of 20
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3.3 Connection Diagram of Test System

Radiated Emission:

EUT

This example is connection diagram of EUT test configurations.

. For detail, please refer to test mode configuration and setup photographs for each test item.

3.4 EUT Operation Test Setup

For WLAN RF test items, an engineering test program was provided and enabled to make EUT
continuous transmit.
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4 Test Result
4.1 Output Power Measurement

4.1.1Limit of Output Power

For systems using digital modulation in the 2400-2483.5MHz, the limit for peak output power is
30dBm. If transmitting antenna with directional gain greater than 6dBi is used, the peak output power
from the intentional radiator shall be reduced below the above stated value by the amount in dB that
the directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to
be reduced by 1dB for every 3dB that the directional gain of the antenna exceeds 6dBi.

4.1.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

4.1.3Test Procedures

1. The testing follows the Measurement Procedure of ANSI C63.10-2013 clause 11.9.1.3 PKPM1
Peak power meter or ANSI C63.10-2013 clause 11.9.2.3.1 Method AVGPM method.

2. The RF output of EUT was connected to the power meter by RF cable and attenuator. The path
loss was compensated to the results for each measurement.

3.  Setto the maximum power setting and enable the EUT transmit continuously.

4.  Measure the conducted output power and record the results in the test report.

4.1.4Test Setup

[ [

Attenuator
Power Meter i EUT
4.1.5Test Result of Peak Output Power
Please refer to Spot Check Verification Data Section.
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4.2 Radiated Band Edges and Spurious Emission Measurement

4.2.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall
be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

4.2.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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4.2.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 11.11 & 11.12

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
peak limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured,;

(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;

(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:

. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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4.2.4Test Setup

For radiated emissions below 30MHz

3m

! RX Antenna

A

Y

im

1
Metal Full Soldered Ground Plane

For radiated emissions from 30MHz to 1GHz

i

EUT

S0cm

Spectrum Analyzer / Receiver

R Antenna

3m

1
Metal Full Soldered Ground Plane

For radiated emissions above 1GHz

Metal Full Soldered Ground Plane

R e

| |
Spectrum Analyzer j Receiver

oc
Spectrum Analyzer / Receiver
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4.2.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

4.2.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix A.

4.2.7Duty Cycle

Please refer to Appendix B.

4.2.8 Test Result of Radiated Spurious Emission (30MHz ~ 10th Harmonic or 40GHz,
whichever is lower)

Please refer to Appendix A.
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4.3 Antenna Requirements

4.3.1 Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an

Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

4.3.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

4.3.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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5 List of Measuring Equipment

. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
Pulse Power . 300MHz~40GH Conducted
Senor Anritsu MA2411B 0917070 5 Jan. 05, 2022 | Nov. 02, 2022 | Jan. 04, 2023 (THO1-KS)
. 50MHz Conducted
Power Meter Anritsu ML2495A 1005002 Bandwidth Jan. 05, 2022 | Nov. 02, 2022 | Jan. 04, 2023 (THO1-KS)
. . MY572901 | 3Hz~8.5GHz;M Radiation
EMI Test Receiver Keysight N9038A 51 ax 30dBm Jul. 11, 2022 | Nov. 01, 2022 | Jul. 10, 2023 (03CH08-KS)
Spectrum 10kHz~40GHz; Radiation
Analyzer R&S FSV40 101932 Max 30dBm Oct. 12, 2022 | Nov. 01, 2022 | Oct. 11, 2023 (03CHO8-KS)
Loop Antenna R&S HFH2-z2 | 100321 | 9kHz~30MHz | Oct. 16, 2022 | Nov. 01, 2022 | Oct. 15, 2023 (oggﬂgg?s)
Bilog Antenna | TESEQ& VGT | CBL61110 | 59915 | 30MHz-1GHz | Aug. 26, 2022 | Nov. 01, 2022 | Aug. 25, 2023 (o§§ﬂ§§?£s>
Double Ridge ; N Radiation
Horn Antenna ETS-Lindgren 3117 00240138 | 1GHz~18GHz | Jul. 08, 2022 | Nov. 01, 2022 | Jul. 07, 2023 (03CHO8-KS)
high gain Amplifier EM EMO1G18GA| 060845 | 1Ghz-18Ghz | Jan. 05, 2022 | Nov. 01, 2022 | Jan. 04, 2023 (og*gﬂgg?}?s)
SHF-EHF Horn | Com-power AH-840 101070 | 18GHz~40GHz | Jan. 05, 2022 | Nov. 01, 2022 | Jan. 04, 2023 (o§§ﬂ3§f’£s>
Amplifier SONOMA 310N 413741 | 9KHz-1GHz | Jan.05, 2022 | Nov. 01, 2022 | Jan. 04, 2023 (o§§ﬂ3§?£s>
Amplifier EM EMO1G18GA | 060834 | 1Ghz-18Ghz | Jan. 05, 2022 | Nov. 01, 2022 | Jan. 04, 2023 (o§§ﬂ§§?£s>
. EM18G40GG Radiation
Amplifier MITEQ A 060728 18~40GHz Jan. 05, 2022 | Nov. 01, 2022 | Jan. 04, 2023 (03CHO8-KS)
616010002 Radiation
AC Power Source Chroma 61601 473 N/A NCR Nov. 01, 2022 NCR (03CHO8-KS)
Turn Table EM EM1000-T | NA | 0~360 degree NCR Nov. 01, 2022 NCR Radiation
U (03CHO8-KS)
Radiation
Antenna Mast EM EM 1000-A N/A 1m~4m NCR Nov. 01, 2022 NCR (03CHO08-KS)
NCR: No Calibration Required
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6 Uncertainty of Evaluation

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty

Conducted Power +0.46 dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.0dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.0dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 50dB
of 95% (U = 2Uc(y)) )
----------- THE END -----------
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Appendix A. Radiated Spurious Emission

Radiated Spurious Emission Test Modes

Mode (BMaSS) Antenna Modulation Channel Frequency ggﬁ: RU Remark
Mode 10 | 2400-2483.5 SISO 802.11b 01 2412 1Mbps - -
Mode 11 2400-2483.5 SISO 802.11b 06 2437 1Mbps - -
Mode 12 | 2400-2483.5 SISO 802.11b 1 2462 1Mbps - -
Mode 13 |2400-2483.5 SISO 802.11g 01 2412 6Mbps - -
Mode 14 | 2400-2483.5 SISO 802.11g 06 2437 6Mbps - -
Mode 15| 2400-2483.5 SISO 802.11g 1 2462 6Mbps - -
Mode 16 | 2400-2483.5 SISO 802.11n HT20 01 2412 MCSO0 - -
Mode 17 | 2400-2483.5 SISO 802.11n HT20 06 2437 MCSO0 - -
Mode 18 | 2400-2483.5 SISO 802.11n HT20 11 2462 MCSO - -
Mode 19 | 2400-2483.5 SISO 802.11n HT40 03 2422 MCSO - -
Mode 20 | 2400-2483.5 SISO 802.11n HT40 06 2437 MCSO - -
Mode 21 | 2400-2483.5 SISO 802.11n HT40 09 2452 MCSO0 - -
woaezs - sso UEEmLEMEMN
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Summary of each worse mode

Mode | Modulation Ch. (F'\;a(l) (dléalellm) (dléiun\]/i/tm) M(ng)in Pol. Z(\E/Zk Result Remark
10 802.11b 01 2386.31 49.17 54.00 -4.83 H | AVERAGE Pass Band Edge
11 802.11b 06 4874.00| 50.10 54.00 -3.90 H AVERAGE Pass Harmonic
12 802.11b 11  2487.57 48.95 54.00 -5.05 V | AVERAGE Pass Band Edge
13 802.11g 01  2389.30 46.23 54.00 -7.77 V | AVERAGE Pass Band Edge
14 802.11g 06 | 4874.00 45.61 54.00 -8.39 V | AVERAGE Pass Harmonic
15 802.11g 11 | 248351 49.70 54.00 -4.30 V | AVERAGE Pass Band Edge

16 802.11n HT20 | 01 | 2389.95 49.57 54.00 -4.43 V  AVERAGE Pass Band Edge

17 802.11n HT20 & 06  4874.00 43.26 74.00 -30.74  H PEAK Pass Harmonic

18 802.11n HT20 | 11 | 2483.58 50.58 54.00 -3.42 V | AVERAGE Pass Band Edge

19 802.11n HT40 03 | 2389.74 50.71 54.00 -3.29 V | AVERAGE Pass Band Edge

20 802.11n HT40 @ 06 2483.56 49.10 54.00 -4.90 V | AVERAGE Pass Band Edge

21 802.11n HT40 & 09 | 2484.11 50.84 54.00 -3.16 H | AVERAGE Pass Band Edge

23 802.11n HT40 | 09 | 2484.35 48.86 54.00 -5.14 V  AVERAGE Pass Band Edge
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10
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT SISO
Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
o8 o8
FCCPART 15C FCCPART 15C
[EAl (KA
. ’ Flrie ! 1 SEISM L
49 419
Peak
13 43
146 146
I 233, 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 138579 57.82 74.00 -16.18 45.55 3196 7.6 32.85 6.0 108 367 PEAK 1 2412.00 108,83 ----vv -=-em- 96.46 32.81 7.20 32.84 6.00 108 387 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
I
1024 1024
o8 o8
[ KA
35 FCC PARPYAC (AV6) %5 FCC PART 15C (AV6)
49 43.9"_/4_"/
Av
) 13 43
146 146
I 233, 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 138631 49.17 S4.00 -4.83 36.99 31.96 7.6 32.85 6.00 109 37 AVERAGE 1 2412.00 105,95 ----vv -veee- 93,58 32.81 7.0 32.84 6.00 100 387 AVERAGE
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10
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT SISO
Pol. Vertical Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim) 1
1024 1024
o8 o8
FCCPART 15C FCCPART 15C
[EAl (KA
; mew
i Al i TR W Lo i
49 419
Peak
13 43
146 146
I 233, 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 386,31 56.67 74.00 -17.33 44.40 3196 7.16 32.85 6.0 286 268 PEAK 1 2412.00 109,76 ----vv -=nee- 97.39 3281 7.0 32.84 6.00 286 268 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
I
1024 1024
o8 o8
[ KA
Ll FCC PARTISC V) 8 FCC PART15C V)
T
49 43.9_~‘_~_//-”_'_J
Av
) 13 43
146 146
I 233, 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 2386.31 43.56 54.00 -5.4 36.9 3.9 7.16 32.85 6.0 286

6 dbu/ dbm B B B o deg
268 AVERAGE

6 b B B B B oo deg
1 241200 106,99 -----v -=---- 9.5 1281 7.8 3284 680 26 268

AVERAGE
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Pol. Horizontal Vertical
mLeveI(nBu‘ﬂm] "?Lew![ml‘lﬁn]
1024 1024
078 L
FCC PART 15C FCCPART15C
13
&
%5 FCC PART AC (AVG) B FCCPARTISCAVE)
439 & w «&m‘mmwwwmm N Lo o
Peak st I e
m k.
Avg
148
14
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 £000. 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos .
freg level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg -
1 432400 50.65 74.00 -13.35 7L.53 34.09 10.19 65.26 0.0 114 290 pEAK Mz dwu/mdiv/m 3 dBW dBm B B A8 o deg
1 430400 43.%0 54.80 -5.10 69.78 34.09 10.29 65.26 0.0 114 200 AVERAGE 143400 47,10 74.00 -26.89 67.99 34.89 10.29 65.26 .00 107 306 PEAC
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Pol. Horizontal Vertical
mLeveI(dBu‘nm) meﬂ(ml‘lﬂn)
1024 1024
878 874
FCCPART 15C FCC PART 15C
43} 34
585 FOC PART 15C (AVE)| 56 ) FOC PART 15C (AVE))
0y 3 o gt I 3 oo kA
" . At b T y
Peak
m 9
Av
9 145 141
3000 6000, 000. 12000, 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB dBW dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBW dB/m A8 B B deg
1 437408 52.21 74.88 -21.79 73.82 3412 1034 65.27 0.0 126 290 PEAK 1 487408 49.78 74.80 -24.22 70.59 3412 10.34 65.27 0.0 200 269 PEAC
1 437400 S0.10 5488 -3.98 7001 3412 10.34 65.27 0.0 126 299 AVERAGE 1437408 47.12 5480 -6.88 67.93 3412 10.34 65.27 .00 20 269 AVERAGE
3 7316 41.87 74.80 -32.13 59.84 35.41 1.78 65.36 .88 126 290 PEAK 3 731168 42.47 74.80 -31.53 59.64 35.41 12.78 65.36 .08 200 269 PEAK
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12
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT SISO
Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
o8 o8
FCCPART 15C FCCPART 15C
[EAl (KA
v | SEISM ittt
49 419
Peak
13 43
146 146
242 456 un2 24348 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 2487.00 58.72 74.00 -15.28 46.83 32.16 7.34 3281 6.0 108 369 PEAK 1 2462.00 106,37 ----vv -vnee- 93.79 .11 7.9 32.82 6.0 108 389 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
o8 o8
[ KA
Ll o : FCC PART15C V) 8 FCC PART15C AV
49 419
Av
) 13 43
146 146
242 456 un2 24348 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 487.65 47.83 S4.00 -6.17 35.13 32.17 7.34 3281 6.60 109 389 AVERAGE 1 2462.00 103,55 ----vv -onee- 99.97 3211 7.9 32.82 6.00 100 389 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A7 of Ad4
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12
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT SISO
Pol. Vertical Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
o8 o8
FCCPART 15C FCCPART 15C
[EAl (KA
. 1%»mm~wum SBISM
49 419
Peak
13 43
146 146
242 456 un2 24348 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 2486.59 58.09 74.00 -15.91 45.40 32.16 7.34 3281 6.00 3@ 272 PENK 1 2462.00 108,69 -----v -=---- 9.11 3211 7.9 32.82 6.0 320 272 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
o8 o8
[ KA
Ll FCC PART15C V) 8 FCC PART15C V)
49 43.9~___//—'—'_’J
Av
) 13 43
146 146
242 456 un2 24348 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 487.57 43.95 54.00 -5.05 36.5 32.17 7.34 3281 6.0 3 272 AVERAGE 1 2462.00 105,81 ----vv -vnem- 9.3 11 7.9 3282 6.00 30 272 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A8 of Ad4
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Pol. Horizontal Vertical
H?Level(llm‘ﬂm) mLevﬂ(ﬂ&l‘lﬂn)
1024 1024
878 874
FCCPART 15C FCC PART 15C
43} 34
585 FOC PART 15C (AVE)| 56 FOC PART 15C (AVE))
04 3 . e P i i) 1! 3 Apriibilgap i ot
¥ s gt ol A e *
Peak )
m 9
Av
9 145 141
3000 6000, 000. 12000, 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB dBW dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBW dB/m A8 B B deg
1 492408 SLI1 74.88 -22.89 7L.82 34.16 10.48 65.27 .00 195 281 PEAK 1492408 49.73 74.80 -24.27 0.4 3416 10.48 65.27 0.0 118 318 PEAC
1 492400 43.75 54.88 -5.25 69.46 34.16 10.48 65.27 0.0 195 281 AVERAGE 1 492408 47.08 5480 -6.92 67.79 34.16 10.48 65.27 .00 110 313 AVERAGE
3 7366.06 41.9% 74.8 -32.18 59.16 35.42 12.88 65.56 .88 195 281 PEAK 3 7386060 41.30 74.60 -32.78 56.5 35.42 12.88 65.56 .08 110 318 PEAK
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13
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT SISO
Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 "
o8 o8
FCCPART 15C FCCPART 15C
[EAl (KA
[FO A gl " Uyttt
49 419
Peak
13 43
146 146
I 233, 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 23289 55.98 74.00 -18.00 44.80 3183 7.06 3291 6.0 261 B PEAK 1 412,00 94,86 ----vv -=noe- 8249 3281 7.0 3284 6.0 261 b PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
o8 o8 1
[ KA
Ll FCC PART15C V) 8 FCC PART15C V)
1 k R S ppp—
49 J 419
Av
) 13 43
146 146
I 233, 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g

1 13609 46.09 5400 -7.91 33.85 3L9%5

715 3286 6.00 261 B AVERAGE

7534 3261 7.8 3284 6.00

21 0 AVERAGE
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13
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT SISO
Pol. Vertical Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
o8 o8
FCCPART 15C FCCPART 15C
[E (48]
. : . M ‘
byt [NTRITARN [T, kb A
fit il
Peak
13 43
146 146
U U
Pl 233, 1362, 2388, M, 40 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 2379.29 56.02 74.00 -17.98 43.78 3195 7.05 32.86 6.0 285 274 PEMK 1 1200 9357 --eev oomeee 8120 32.81 7.0 32.84 6.0 285 274 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
s s !
[ KA
Ll FCC PART15C V) 8 FCC PART15C V)
| | -
49 43.9M
Av
) 13 43
146 146
U U
Pl 233, 1362, 2388, M, 40 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 138930 46.23 5400 -7.77 33.95 3197 7.6 32.85 6.0 285 274 AVERAGE 1 M09 8612 ----ev -omeee 7[5 3281 7.0 3284 6.00 285 274 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 All of Ad4
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Pol. Horizontal Vertical
mLeveI(m‘ﬂm] mLew![ﬂBll‘lHn)
1024 1024
078 074
FCC PART 15C FCCPART15C
13
&
585 P
FCC PART 15C (AVG) ! FCRT AT
19 g iAo 0 e Nty
v i T by LS
Peak i v
m k.
Avg
148
14
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 £000. 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos .
freg level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg -
1 432400 45.20 74.00 -15.80 69.08 34.09 10.19 65.26 0.0 119 290 PEAK Mz dwu/mdiv/m 3 dBW dBm B B A8 o deg
1 452400 45.93 54.80 -0.87 66.8L 34.89 10.29 65.26 0.8 129 299 AVERAGE 143400 42.20 74.00 3130 63.08 34.89 10.29 65.26 .00 300 360 PEAC
Sporton International Inc. (Kunshan) Page Number 1 Al2 of Ad4
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Pol. Horizontal Vertical
mLeveI(d&J‘ﬂm) H?Lemmmnn)
1024 1024
878 874
FCCPART 15C FCC PART 15C
43} 34
585 FOC PART 15C (AVE)| 56 FOC PART 15C (AVE))
) bt e
139 . - | " ot 1! P R ——— o it
Frtnri e R oot
Peak
m 9
Av
9 145 141
3000 6000, 000. 12000, 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB dBW dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBW dB/m A8 B B deg
1 437400 43.61 74.08 -15.39 69.42 3412 10.34 65.27 0.0 M5 310 PEAK 1 487400 43.50 74.80 -15.20 69.61 34.12 10.34 65.27 .80 232 26A PEAC
1 437408 45.51 54.88 -B.49 66.32 3412 10.34 65.27 0.0 45 310 AVERAGE 1 437408 45.61 54.80 -B.39 66.42 3412 10.34 65.27 0.0 231 263 AVERAGE
3 736.00 4037 7480 -33.63 57.63 35.42 12.88 65.56 0.0 M5 310 Peak 3 736.00 40.%5 74.80 -33.05 58.21 35.42 12.88 65.56 0.0 231 268 Peak
Sporton International Inc. (Kunshan) Page Number 1 Al3 of Ad4
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15
Mode Band Edge
2400-2483.5_802.11g CH11 2462MHz
ANT SISO
Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
o8 o8
I FCCPART 15C FCCPART 15C
[EAl ¥ (KA
%ﬂ
# A s 58'5 . ey
49 419
Peak
13 43
146 146
242 456 un2 24348 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 248571 60.28 74.00 -13.70 47.60 32.16 7.3 3281 6.00 286 360 PEAK 1 2462.00 105,99 ---evv -emee- 93.42 311 7.28 32.82 6.0 286 360 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
o8 o8
[ KA
Ll FCC PART15C V) 8 FCC PART15C V)
49 43.9_____’_,/"—’—’_/}
Av
) 13 43
146 146
242 456 un2 24348 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 248351 43.97 S4.00 -5.03 36,38 32.16 7.3 32.82 6.0 286 360 AVERAGE 1 60,00 98.47 ---nev -oneee 85.89 3211 7.9 32.82 6.00 286 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH8

Page Number 1 Al4 of Ad4




s=amranas. FCC RF Test Report Report No. : FR282906C

15

Mode Band Edge

2400-2483.5_802.11g_CH11_2462MHz

ANT SISO
Pol. Vertical Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
o8 o8
FCCPART 15C FCCPART 15C
[EAl (KA
585 585
T
49 419
Peak
13 43
146 146
U U
U2 456 un2 24348 U924 200 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 8457 65.17 7400 -B.03 52.49 32.16 7.3 3281 6.8 321 24 PENK 1 2460.00 107,27 ----ev -onee- 94.69 3201 7.9 32.82 6.0 3 274 PEAK
: 17Le\lel ({BuVim) : 1?Le\iel (dBuVim)
1024 1024 1
o8 o8
[ KA
Ll ) FCC PART15C V) 8 FCC PART15C V)
T
49 43.9_____v__,JL—/—’—‘_"'J
Av
) 13 43
146 146
U U
U2 456 un2 24348 U924 200 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 48351 49.76 S4.00 -4.30 37.03 32.16 7.3 32.82 6.0 321 274 AVERAGE 1 462,00 99.85 ---eev -omee- 87.27 311 7.9 32.82 6.00 30 274 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 Al5 of Ad4

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AH8




SPORTON LAB.

FCC RF Test Report

Report No. : FR282906C

Pol. Horizontal Vertical
mLeveIld&J‘ﬂm} "?Levﬂ(m‘mn)
1024 1024
878 074
FCCPART 15C FCCPART15C
Al 1
585
FCCPART15C(AVG)| 535 FCC PART 15C (AVG)
7 ™ wpaeste e by
Al‘JWMM yp— hepiiy b n | R P oA
Peak ——
m kl
Av
9 145
14f
3000 6000, 000. 12000, 15000. 18000
Frequency (MHz) 3000 f000. 9000, 12000 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos .
freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
- freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuv/m B BV dBm B B A8 m deg -
1 452400 50.27 74.80 -23.73 Th.9 34.16 10.48 65.27 .08 15 289 PEAK Mz dBuV/m dBuV/m o8 dBw dB/m B B B deg
1 452400 47.3) 54.80 -6.63 65.83 34.16 10.40 65.27 0.8 125 289 AVERAGE 1492400 4252 74.80 -31.48 63.23 3416 10.40 €5.27 0.00 300 360 PEAC
3 7386.09 41.57 74.80 -32.43 58.83 35.42 12.88 65.5 0.00 125 289 Peak 1 7386.00 4118 74.80 -31.72 58.54 35.42 10.88 65.5% 0.00 300 360 Peak
Sporton International Inc. (Kunshan) Page Number 1 Al6 of Ad4

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: IHDT56AH8




saronas. FCC RF Test Report

Report No. : FR282906C

16
Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_2412MHz
ANT SISO
Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1124 1124 1
o8 o8
il CCPART 15 FCCPART 15C
[E (48]
1
H . M Pl
49 419
Peak
13 43
146 146
I 233, 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 1389.43 6479 7400 -9.21 551 3L.97 7.06 32.85 6.6 108 317 PEAK 1 2412.00 101,54 ---eev ovneee 89.17 32.81 7.0 32.84 6.00 108 317 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
o8 o8
[ KA
Ll FCC PART15C V) 8 FCC PART15C AV
1
49 43.9___’_/4,/'_'_’_/
Av
) 13 43
146 146
I 233, 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 1389.95 45.64 54.00 -5.36 36.36 31.97 7.6 32.85 6.00 109 317 AVERAGE 1 12,00 945 ----ev -omeee 8213 3281 7.0 32.84 6.00 100 317 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 Al7 of Ad4

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AH8




s=amranas. FCC RF Test Report Report No. : FR282906C

16

Mode Band Edge

2400-2483.5_802.11n HT20_CHO01_2412MHz

ANT SISO
Pol. Vertical Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
I
1024 1024
o8 o8
i CCPART 15 FCCPART 15C
[EAl T (KA
B M WWW il W
ol dting oottty i M
49 419
Peak
13 43
146 146
U U
Pl 233, 1362, 2388, M, 40 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 2388.91 67.16 74.00 -6.84 54.88 3197 7.06 32.85 6.0 308 286 PEAK 1 241200 165,11 ---eev oomeee 92.74 3281 7.20 3284 6.00 300 286 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
o8 o8
[ KA
Ll FCC PART15C V) 8 FCC PART15C AV
f
49 43.9__'_-_’_,4,—»”—'_"}
Av
) 13 43
146 146
U U
Pl 233, 1362, 2388, M, 40 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 1389.95 49.57 5400 -4.43 37.9 3197 7.6 32.85 6.00 300 286 AVERAGE 1 1200 97.55 --seev oomeee 85,18 32.81 7.0 32.84 6.00 300 286 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 Al8 of Ad4

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AH8




samran . FCC RF Test Report Report No. : FR282906C

Pol. Horizontal Vertical
mLeveI[dBle] H?Lew![dﬂll‘lﬁn)
1024 1024
078 L
FCCPART 15C FCCPART15C
& &
s FCC PARTHAC AVG) 3 FCC PART 5C AVG)
P K 14 1 T TEY Tt et sl 1 1 AL M‘WW”WWM’WM
ea I T ey
Avg L 3
14§ 14
3000 G000, 9000, 12000, 16000, 16000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 4524.00 39.98 74.80 -34.02 60.86 34.09 10.29 65.26 0.00 108 360 PEAK 1 452400 40.41 74.80 -331.59 6L.29 34.89 10.29 65.26 0.00 308 368 PEAK
Sporton International Inc. (Kunshan) Page Number 1 Al19 of Ad4

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: IHDT56AH8



SPORTON LAB.

FCC RF Test Report

Report No. : FR282906C

Pol. Horizontal Vertical
mLeveI(d&Mm] "?Levﬂ(m‘mn)
1024 1024
874 074
FCCPART 15C FCCPART15C
i 1
585 FOC PART15C (AVG)| 585 FOC PART15C (AVG)|
139 L A ——— e uasil 13! PP e s
Peak e i e
m kl
Avg
146 14
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWrdumBNn & EW B & B & o iy MrdufmBun 0 EW B & B & o i
1 4574.00 43.26 74.80 -30.74 64.07 34.12 10.34 65.27 0.00 100 360 PEAK 1457400 4124 74.80 -32.76 6285 3412 10.34 €5.27 0.00 300 360 PEAC
1 3108 42.46 74.88 -31.54 50.63 35.41 1M.78 65.36 0.0 180 360 PEAC 1 73108 42.08 74.80 -31.92 50.25 35.41 1M.78 65.36 .00 3@ 36@ PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: IHDT56AH8

Page Number

1 A20 of A44




s=amranas. FCC RF Test Report Report No. : FR282906C

18

Mode Band Edge

2400-2483.5_802.11n HT20_CH11_2462MHz

ANT SISO
Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
o8 o8
I FCCPART 15C FCCPART 15C
[EAl (KA
1
# Pttt s
Y N
49 419
Peak
13 43
146 146
U U
U2 456 un2 24348 U924 200 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 248427 6141 74.00 -12.59 48.73 32.16 7.3 3281 6.0 108 239 PEAK 1 2460.00 104,34 --veev oomeee 9174 3212 7.38 32.82 6.0 108 239 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
o8 o8
[ KA
35 FCC PART 15C (AV6) %5 FCC PART 15C (AV6)
49 43.9__'___/’—"_/1
Av
) 13 43
146 146
U U
U2 456 un2 24348 U924 200 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 48351 49.27 54.00 -4.73 36.68 32.16 7.3 32.82 6.0 109 239 AVERAGE 1 600 97.20 --seev oomeee B.63 3211 7.9 32.82 6.00 100 239 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 A21 of Ad4

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AH8




saronas. FCC RF Test Report

Report No. : FR282906C

18
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT SISO
Pol. Vertical Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
o8 o8
FCCPART 15C FCCPART 15C
[EAl (KA
1
585 585 A
49 419
Peak
13 43
146 146
242 456 un2 24348 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 248351 64.61 74.00 -9.39 5194 32.16 7.3 32.82 6.0 316 266 PEAK 1 2462.00 106,19 ----vv -eeee- 93.61 3211 7.29 32.82 6.0 316 266 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
o8 o8
[ KA
Ll . FCC PART15C V) 8 FCC PART15C V)
49 43.9_____/Jp——’—'—'_dj
Av
) 13 43
146 146
242 456 un2 24348 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 2483.58 50.58 54.00 -3.42 37.81 32.16 7.3 32.82 6.0 316 266 AVERAGE 1 62,00 98.79 ---eev -emeee 86.21 3211 7.9 32.82 6.00 316 266 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH8

Page Number 1 A22 of Ad4




samran . FCC RF Test Report Report No. : FR282906C

Pol. Horizontal Vertical

L L)

1024 1024

874 074

FCCPART 15C FCCPART15C

i 1

585 FOC PART15C (AVG)| 585 FOC PART15C (AVG)|

6y FI————— it By il
Peak o y

m kl
Avg

146 14

3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWrdumBNn & EW B & B & o iy MrdufmBun 0 EW B & B & o i
1 492400 40.78 74.80 -331.22 6L.49 34.16 10.40 65.27 0.00 100 360 PEAK 1 492400 40.53 74.80 -33.47 6L.24 3416 10.40 €5.27 0.00 300 360 PEAC
1 7386.00 42.86 74.80 -31.94 59.32 35.42 12.88 65.56 0.8 100 368 PEAK 1 738688 41.38 74.8@ -32.62 56.64 35.42 12.88 65.56 0.8 300 368 PEAC
Sporton International Inc. (Kunshan) Page Number 1 A23 of Ad4

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: IHDT56AH8



saronas. FCC RF Test Report

Report No. : FR282906C

19
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT SISO
Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
o8 o8
FCCPART 15C FCCPART 15C
[EAl (KA
1
585 585
49 419
Peak
13 43
146 146
I 1324 11548 ALY 13956 Ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 2388.06 65.94 74.00 -B.06 53.67 3196 7.16 32.85 6.6 108 329 PEAK 1 20,00 97.96 ----ev -onee- 85,59 32.81 7.0 32.84 6.00 108 329 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
o8 o8
[ KA
Ll 8 FCC PART15C V)
f
49 43.9___“-‘_‘_/—"’_‘—/
Av
) 13 43
146 146
I 1324 11548 ALY 13956 Ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 2389.63 49.51 S4.00 449 37.23 3L.97 7.16 32.85 6.80 100 329 AVERAGE

Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
T U000 99,78 --mee ooeeee ToAL 1281 7.8 3284 600 108 329 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH8

Page Number 1 A24 of Ad4




samran . FCC RF Test Report

Report No. : FR282906C

Pol. Horizontal Fundamental
1‘”L\*wel(dl!ll\lﬂm]
1024
|
178 )
\ FCCPART15C]
1
585 a ‘Umﬂ‘\mlm. il " " 1
49
Peak Blank
B3
148
o uig i) 24684 U4 2500
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B dh B B B a dy
1 497.58 56.27 74.00 -17.73 43.53 3219 7.36 3281 6.0 108 329 PEAK
1‘”L\*wel(dl!ll\lﬂm]
1024
178 \
1 \
Ll FCC PART 15C (V6
— 1
49
Avg Blank
B3
148
o uig i) 24684 U4 2500
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B dh B B B a dy
1 2488.53 46.95 54.00 -7.05 3405 3217 7.34 3281 6.0 109 329 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH8

Page Number

1 A25 of Ad44




saronas. FCC RF Test Report

Report No. : FR282906C

19
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT SISO
Pol. Vertical Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
o8 o8
FCCPART 15C FCCPART 15C
[E T (48]
585 585
e Abinfobsr b iAo,
49 419
Peak
13 43
146 146
I 1324 11548 ALY 13956 Ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 1389.52 67.55 74.00 -6.45 55.77 3L.97 7.06 32.85 6.0 308 267 PEAK 1 20,00 99.97 --veev oomeee B7.60 32.81 7.0 32.84 6.00 300 287 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
o8 o8
[ KA
Ll . 8 FCC PART15C V)
49 113.9‘__"_‘_‘_’,,ﬂw—/-"_”2
Av
) 13 43
146 146
I 1324 11548 ALY 13956 Ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos

1 138974 50.71 5400 -3.19 38.43 3.9

Freq Level ~Line Margin Level Factor Loss Factor Factor Renark

6 dbu/ dbm B B B o deg
7.16 3085 6.0 300 287 AVERAGE

Freq Level Line Margin Level Factor Loss Factor Factor

6 b B B B B oo deg
T U000 92,56 ----nm omeeev 80.20 1281 7.19 2.8 680 e W

Remark

AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH8

Page Number

1 A26 of Ad4




samran . FCC RF Test Report Report No. : FR282906C

Pol. Vertical Fundamental

HYLMNMWH“

1024 .

178 ‘\

\ FCCPART15C]

1

5 'l%”*“"‘ ».4-\1 "

49
Peak Blank

B3

148

o uig i) 24684 U4 2500

Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 49477 56.43 74.00 -17.57 43,71 3218 7.5 3281 600 0@ 207 PEMK

: ﬁLeveI (dBuVim)

1024

B4 \
13

) - FCCPART15C{AVG)|
\HN_“N-.-.._,,_M 1
49
Avg Blank
B3
148
o uig i) 24684 U4 2500
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1T 485 4.10 5400 -6.88 3.4 3.7 7.3 3281 6.80 300 287 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 A27 of Ad4
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH8



samran . FCC RF Test Report

Report No. : FR282906C

Pol. Horizontal Vertical
H?Level(dm‘ﬂm]
1024
878
FCCPART 15C
7
585 FOC PART15C (AVG)|
19 1 u)-wwz " v " o 2. . A eyt An A pe
Peak g
83
Avg
14§
3000 6000, 9000. 12000. 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant (able Preamp Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBWV dB/m A8 B Mz dBuV/m dBuV/m o8 dBw dB/m B B B deg
1 434400 40.5 74.00 -33.44 6LA4L 3418 10.31 65.26 0.00 1 434400 4148 74.80 -32.50 62.33 34.10 10.31 €5.26 0.00 300 360 PEAC
1 766.08 42.21 74.88 3178 59.33 35.41 1071 5.3 .08 1 726608 42.50 74.88 -31.56 50.61 35.41 1271 65.13 .00 3@ 360 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH8

Page Number 1 A28 of Ad4




saronas. FCC RF Test Report

Report No. : FR282906C

Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO06_2437MHz
ANT
Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
o8 o8
FCCPART 15C FCCPART 15C
[E (48]
5 | 5
M
49 419
Peak
13 43
146 146
I 13354 13608 2362 s Ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 1387.22 56.44 74.00 -17.56 44.07 3196 7.06 32.85 6.0 108 329 PEAK 1 2437.00 100,02 ----vv -=-om- 87.48 32.89 7.7 32.82 6.00 108 329 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
o8 o8
[ KA
Ll PART 15C (AVG) 8 FCC PART15C AV
1
49 43.9__-___‘__,_.»4———‘"_"]
Av
) 13 43
146 146
I 13354 13608 2362 s Ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg

1 1389.76 46.81 54.00 -7.19 3453 3197 7.6 32.85 6.0 109 329 AVERAGE

Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
T 3000 9073 --meem ooeeee 80.20 12,89 7.17 381 6.0 108 329 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH8
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samran . FCC RF Test Report Report No. : FR282906C

Pol. Horizontal Fundamental
HYLMNMWH“
1024
W/VM"""V‘
178
FCCPART15C]
Yll 1
5&" ' WWI 'I‘M‘i Atr iy
49
Peak Blank
B3
148
uyn U405 pLiz] U144 Uh14 2500
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 48557 59.77 74.00 -14.73 46.59 3216 7.3 3281 680 108 329 PEMK

HYLMNMWH“
1024
178
1 K
B e FCC PART15C [VG)
49
Avg Blank
B3
148
uyn U405 pLiz] U144 Uh14 2500
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 M3.68 47,35 5400 -6.65 34.68 32.16 7.33 32.82 6.80 100 329 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 A30 of Ad4
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20

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO06_2437MHz

ANT SISO
Pol. Vertical Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
o8 o8
FCCPART 15C FCCPART 15C
[EAl (KA
585 1 585
i L " Y W " (TR I‘J " |
49 419
Peak
13 43
146 146
U U
Pl 13354 13608 2362 s Ui 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 238671 56.19 74.00 -17.81 43.92 3.9 7.6 32.85 6.0 285 266 PEAK 1 2437.00 104,86 -----v -=--=- 92,35 3288 7.26 32.83 6.00 285 266 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
o8 o8
[ KA
35 %5 FCC PART 15C (AV6)
I
49 43'9._.._._——»"'/’_'_’_‘)
Av
) 13 43
146 146
U U
Pl 13354 13608 2362 s Ui 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 1386.% 46.77 54.00 -7.13 3450 31.96 7.6 32.85 6.80 285 266 AVERAGE 1 M37.00 96.82 ---nev -omee- B4.29 32.89 7.7 32.83 6.00 285 266 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 A31 of Ad4
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samran . FCC RF Test Report

Report No. : FR282906C

Pol. Vertical Fundamental
1‘”Level(dlill\lﬂln]
1024 -W\M
178
FCCPART15C]
1
; P,
g i P
49
Peak Blank
B3
148
uyn U405 pLiz] U144 Uh14 2500
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B dh B B B a dy
1 248457 59.31 74.00 -14.69 46.63 32.16 7.3 3281 6.0 285 266 PEAK
1‘”Level(dlill\lﬂln]
1024
—T
178
1 \\\
B — FCC PART15C [VG)
e
49
Avg Blank
B3
148
uyn U405 pLiz] U144 Uh14 2500
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B dh B B B a dy
1 2483.56 49.16 54.00 -4.99 36.43 32.16 7.3 32.82 6.0 285 266 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 A32 of Ad4
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Pol. Horizontal Vertical

L L)

1024 1024

874 074

FCCPART 15C FCCPART15C

i 1

585 FOC PART15C (AVG)| 585 FOC PART15C (AVG)|

09 1 i b i S . bt bt T
Peak bt " — !

m kl
Avg

146 14

3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWrdumBNn & EW B & B & o iy MrdufmBun 0 EW B & B & o i
1 4574.00 40.84 74.80 -33.16 6L.65 34.12 10.34 65.27 0.00 100 360 PEAK 1 4574.00 40.15 74.80 -31.75 6L.G6 3412 10.34 €5.27 0.00 300 360 PEAC
1 731.6e 41.89 74.86 -32.11 59.86 35.41 178 65.36 0.8 100 368 PEAK 1 731168 4176 74.80 -32.24 56.93 35.41 178 65.36 .08 300 368 PEAC
Sporton International Inc. (Kunshan) Page Number 1 A33 of Ad4
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6 dbu/ dbm B B B o deg

1 2386.% 46.43 54.00 -7.57 3416 3196 7.06 32.85 6.60 109 319 AVERAGE

21
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT SISO
Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
o8 o8
FCCPART 15C FCCPART 15C
[EAl (KA
585 1 585
b A A i Vb M‘ " 1, b vl
i ag
Peak
13 43
146 146
I 13364 13668 %2 U6 Ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 235482 55.75 74.00 -18.25 43.63 389 7.01 32.88 6.6 108 319 PEAK 1 250,00 103,03 ---nvv -onee- 99.49 32.89 7.7 32.82 6.00 108 319 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 i
o8 o8
[ KA
Ll FCGOART15C 1VG) 8 FCC PART15C V)
1 \ —_— ]
49 43.9M""“""J
Av
) 13 43
146 146
I 13364 13668 %2 U6 Ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
1 4500 96,04 ----vv ooeeee 8350 1289 7.17 3282 6.0 108 319 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH8
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samran . FCC RF Test Report Report No. : FR282906C

Pol. Horizontal Fundamental
HYLMNMVM“
1024
M
MWW
874
N FCC PART 15C]
Yll 1
B WWWWMAM St
49
Peak Blank
LN
146
Uil Lk} un 4808 U4 200
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 MB3.68 67.50 74.00 -6.50 54.83 3216 7.3 3282 6.0 108 319 PEMK

: ﬁLeveI (dBuVim)

1024

R

13

Av Blank
9 03

146

5 U616 un2 24808 14 50
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 43411 50.84 5400 -1.16 3817 3206 7.3 32.82 6.80 100 319 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 A35 of Ad4
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH8



saronas. FCC RF Test Report

Report No. : FR282906C

Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT
Pol. Vertical Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1
1024 1024
o8 o8
FCCPART 15C FCCPART 15C
[EAl (KA
585 1 585
Wttt rirab b
49 419
Peak
13 43
146 146
I 13364 13668 %2 U6 Ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 2376.46 55.88 74.00 -18.12 43.66 31.94 7.14 32.86 6.0 308 273 PEMK 1 50,00 101,87 ----vv -enee- 89.33 32.89 7.7 32.82 6.00 300 273 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024 1
o8 o8
[ KA
Ll FCCDART15C V) 8 FCC PART15C V)
1
49 43.9_v__’_‘rJL—————"_"‘J
Av
) 13 43
146 146
I 13364 13668 %2 U6 Ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 138554 46.44 5400 -7.56 3417 3196 7.06 32.85 6.00 300 273 AVERAGE 1 M5L00 9443 --emev oomeee B1.B9 32.89 7.7 32.82 6.00 300 273 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH8
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samran . FCC RF Test Report

Report No. : FR282906C

Pol. Vertical Fundamental
H?Level(dml\ﬂm]
1024
MMWW
178
FCCPART15C]
1 " T
585
A dndicitl. it
49
Peak Blank
B3
148
Ui Uit§ unl 24804 U4 2500
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedwnBNE B B B B B B a dy
1 248354 67.45 7400 -6.55 5478 3216 7.3 3282 6.0 300 273 PEMK
H?Level(dml\ﬂm]
1024
T —
1
B i~ 1 FCC PART15C [VG)
[ SR
49
Avg Blank
B3
148
Ui Uit§ unl 24804 U4 2500
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedwnBNE B B B B B B a dy
1 2483.80 50.09 S4.00 -3.91 37.42 32.16 7.3 32.82 6.0 300 273 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 A37 of Ad4
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21
Mode Harmonic
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT SISO
Pol. Horizontal Vertical
e LT
1024 1024
078 LIk
FCC PART 15C FCC PART 15C
134 Al
585 FOCPART15C (AVG) 55 FOC PART15C (AVG)
19 1 z 19 1 2 WWM
Peak i
9] B3
Avg
14§ 145
3000 000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp Aux APos TPos Linit Read Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi Bun & BN B & B & o df MrdMn B B G & B B o dy
1490400 4173 74.00 -3.27 62.49 3414 1037 65.27 Q.00 100 360 PEAC 1490400 41,30 7400 -32.70 6206 .14 1037 65.27 0.0 300 36D PEANK
7600 4116 7480 3130 5933 342 1080 65.45 808 100 360 PEAC 1 73600 4161 7480 3239 53.83 JAD 1284 65.45 0.0 300 360 PEAK
mLm‘ (tilim) mLeve\ (dBuVim)
W5 qs
o O PART 150 Hd FCC PART15C
Peak 5 80
FLC PARTAAC (AVG) FCC PART 14C (AVG)
e MMWMWWMMWWWMMMMWWMWM 4BQWWWWMWMMMMMW”WW
125 bk
16 163
0 [
160 10400, 20800, 200, 23600, 25000 18000 1940, 20600, 200, I 25000
Frequency (MHz) Frequency (MHz)
Note: For 18GHz to 25GHz, only wore case is verified in this report.
Sporton International Inc. (Kunshan) Page Number 1 A38 of Ad4
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Report No. : FR282906C

23
Mode Band Edge - L
LTE_B41 BW_20M +2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT SISO
Pol. Horizontal Fundamental
: ”Leve\ (dBuVim) I kel el
1024 1024 1
Wa g4
0 PART 15C. FCC PART 15C
(K]
T LJJ
55 1 55
L Al b nm,uh' o gt
T 49
Peak
0 .3
i 148
1000 1400. 1800. 2200. 2600, 300
Pl 1334 1668 1302 Un6 Uil Frequency (Miz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux  APos TPos
Limit Read it Cable Preap  Auc Ahos  Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Mz dBuV/m Buv/m  d8 dBW/ dB/m B A8 OB m deg
Mol dijn &b Wl o & B B oo dg 1OMSLO NI TAR %23 B4 N 12 R G 19 3 Pak
1 268.22 56.84 74.00 -17.16 44.66 392 7.13 3287 6.0 100 333 PEMK
Level (dBuVim
1 (i) Level (dBuvim)
il
1024 i
1
478 73
[E 71
5 FCC PART 150 AVG) 585 FCC PART 15C (AVG
i
439 4m___M#MMW_WM_JMFMMM-_WP“*#”AJ w
Avg 03 B3
m 148
Pl 1334 1668 1302 Un6 Uil fio b 1800‘Freqnency:MHz]2200‘ A0 o
Frequency (MHz)
. Linit Read  Ant (able Preamp Aux APos  TPos
Linit Read  Ant Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m Buv/m  d8 dBw/ dB/m B A8 A8 m deg
Mz dBuV/n dBuv/m  dB B B B B B o dg 1 45000 93.24 5400 3.4 80.70 32.09 7.7 382 608 180 333 Aversge
1 25867 46,13 5400 -7.87 33.85 3L97 7.0 3285 680 100 333 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH8
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samran . FCC RF Test Report

Report No. : FR282906C

Pol. Horizontal Fundamental
HYLMNMVM“
1024
W‘"M
| T
178
FCCPART15C]
1
1
5&5 ' ' i ‘h‘ h‘.u i
49
Peak Blank
B3
148
Ui Uit§ unl 24804 U4 2500
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B dh B B B a dy
1 2483.63 62.08 74.00 -12.00 49.33 32.16 7.3 32.82 6.6 108 333 PEN
1‘”L\*wel(dl!ll\ll'lml
1024
178
1
g FCCPART 15 AVG)
e
49
Avg Blank
B3
148
Ui Uit§ unl 24804 U4 2500
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B dh B B B a dy
1 8435 47.58 54.00 -6.42 34.99 32.16 7.3 3281 6.0 109 333 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH8
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23

Mode Band Edge - L

LTE_B41_BW_20M +2400-2483.5_802.11n HT40_CHO09_2452MHz

ANT SISO
Pol. Vertical Fundamental
f ”Leve\ (dBuim)
1 1Tlewe\ (dBuVim)
1024 1
1024
418 P
- FCCPART15C FCCPART15C
g (ANl
T | Y
ity vt M
Iig oy
Peak " "
15 145
1000 1400, 1800, 2200, 200, 3000
m 134 13664 13952 Uns U3 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant (able Preamp Auwx APos  TPos
Limit Read  Ant Cable Preamp  Ax APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
Mz dBuv/m dBuv/m  dB dBuv dB/m B B A8 om deg
MHZMM_dBmm_dB_dB_dB_Cm_dEg 1 245200 103.82 74.00 29.82 9L.28 3.9 7.27 32.B2 6.0 316 245 Peak
1 2389.52 57.38 74.00 -16.62 45.18 3197 7.16 32.85 6.0 316 245 PEMK
Level (dBuVim
il ‘ ) Level (dBuVim)
1,
1024 124 1
B?.B &7.8
[EAl [EAl
55 FCCPART 15C (AVG) 55 FCC PART 15C (AVG)
1T
a9 43.9‘—“’_/,_,—»——"/ \J
Avg . n3
11 145
1000 1400, 1800, 2200, 200, 3000
m 134 13664 13952 Uns U3 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx  APos  TPos
Linit Read  Ant Cable Preamp  Axx APos TPos freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
e Mz dBuV/m dBuv/m B BV dB/m  dB 0B OB m deg
Wiz BV/n dBuvim  dB dBW B B B B o deg 1 45009 96,25 5400 4225 8371 1.9 7.7 3182 6.8 316 245 Average
1 2388.67 46,34 54.00 -7.66 34.06 31.97 7.16 32.85 6.0 316 245 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 A4l of Ad4
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Pol. Vertical Fundamental
WLMNMWIII]
1024
WM%‘N’W
178
\“\ FCCPART15C]
1
T
i i s bt
49
Peak Blank
B3
148
Ui Uit§ unl 24804 U4 2500
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B dh B B B a dy
1 2483.54 65.32 74.00 -B.68 52.65 32.16 7.3 3282 6.8 316 245 PEM
WLMNMWIII]
1024
/ﬂ_‘_—'“"——._.___\___‘_
178
1
i3 " FOC PART1SCIAVG)
M”"‘“*-'-w—..]
Il -
Avg Blank
B3
148
Ui Uit§ unl 24804 U4 2500
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B dh B B B a dy
1 48435 43.86 54.00 -5.14 36,18 32.16 7.3 3281 6.80 316 245 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH8
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Report No. : FR282906C

Pol. Horizontal Vertical
mLeveI(ll&J‘ﬂm] mLevdlm‘mn)
1024 1024
874 074
i 1
55 585
0 i ) ey 43! 1 il i, ¥
Peak g g g
m kl
Avg
146 14
3000 6000, 9000, 12000, 3000 6000, 9000,
Frequency (MHz) Frequency (MHz)
Linit Read  Ant (able Preamp Linit Read  Ant
Freq level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor
Wodnddn B BN Bh & B B o iy Ml dBWn B W B & B & o g
1 4004.00 4L18 74.00 -30.82 6L.94 3414 10.37 65.27 0.00 1 490400 4110 74.00 -32.99 6L.%6 34.14
1 73%6.08 41.50 74.88 -32.48 5574 35.42 1084 65.48 0.00 1 73%6.08 41.09 74.88 -32.91 58.31 35.42

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH8
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Pol. Horizontal Vertical
Data: 5 Data:6
Mmu(nmvnn) Level (dBuVim)
675 674
550 i mri K mmﬁ
425 3 < — 6
.'h"m“ﬂ"’ 1 ottt 1, i | )I o
4 e
il
| iyt
Peak 175 l 1 Y | e
QP >
15 1
30 100 200 300 400 500  600.  700.  8O0.  900. 1000 30 100. 200 300  400. 500  600. 700  800. 900 1000
Frequency (MHz) Frequency (MHz)
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Wiz GBuV/m ~ @B dBuV/m @BV dB/m  dB @B om  deg Wiz dBu¥/m  dB dBuV/m dBuY dB/m 0B  dB  om  deg
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2 51.34 28.47 -11.53 40.00 45.61 14.26 1.00 32.40 -—  --- Peak HORIZONT 2 67.83 28.03 -11.97 40.00 44.37 1490 116 3240  --- - Peak VERTICAL
3 99.84 26.30 -17.20 43.50 41.19 16.04 1.47 32.40 -— - Peak HOR1ZONT 3 108.72 23.44-20.06 43.50 38.01 16.33 1.50 32.40 --- - Peak VERTICAL
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6 B2B.31 3839 -7.60 4600 3.69 2845 424 W — - Peak HORIZONT 6 BE9.41 3809 7.7 4600 36.44 2899 444 358 oo - Peak VERTICAL
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Appendix B. Duty Cycle Plots

VBW
0,

Band Duty Cycle(%) T(ms) 1/T(kHz) Setting
802.11b 99.31 - - 10Hz
802.11g 96.97 1.391 0.719 0.75KHz
802.11n HT20 96.76 1.297 0.771 0.82KHz
802.11n HT40 100 - - 10Hz

802.11b
Spectrum | @
Ref Level 31.00 dém Offset 6.00 dB @ RBW 10 MHz
o Att 35de @ SWT  20ms @ VBW 10 MHz
SGL
@ 1Pk Max
D3[1] 0.00 dB
3 [ 8.4348 ms
s i M1[1] 20.61 dBm)|
985.5 ps
10 dgm
0 demp
-10 dBm
-20 dpm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 2.412 GHz 691 pts 2.0 ms/
Marker
_Type | Ref | Trc | X-value | y-value | _Function | Function Result |
M1 1 985.5 s 20.61 dBm
p2| Mi| 1 8.3768 ms -0.04 dB
D3| Mmi| 1 8.4348 ms 0.00 dB
)i ] Ready UNRRNNNED W 4
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802.11g
Spectrum |

(®)

Ref Level 31.00 dBm
jo Att
SGL

Offset 6.00 d&8 @ RBW 10 MHz
35dB @ SWT

Sms @ VBW 10 MHz

@ 1Pk Max

D3[1] 0.02 dB)|

50 dB

10 dem

ARGELB 5]
19.68 dBm

942.03 ps|

M1[1]

0 dBm

-10 dBm

-20 dem

-30 dém

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz

691 pts

500.0 ps/

Marker
Type | Ref | Trc |

X-value

| Y-value |

Function | Function Result |

M1 1
D2 M1 1
D3| M1 1

942.03 ps |
1.3913 ms |
1.43478 ms |

19.68 dBm |
1.63 de |
0.02 d8

( JU

802.11n HT20
Spectrum I

T Ready | GARMNARND W y

Ref Level 31.00 dBm
jo Att
SGL

Offset 6.00 dB @ RBW 10 MHz
35dB @ SWT

Sms @ VBW 10 MHz

@ 1Pk Max

torl, Sl fo
2o'dBt ——

iU

5 A o AT S iy

D3[1] 0.00 dB|

34058 ms

10 dBm

r

M1[1] 18.56 dBm

1.26812 ms

0 dBm

-10 dém

-20 dem

-30 dBm -

-40 dBem

-50 dém

-60 dBm

CF 2.412 GHz

691 pts

500.0 ps/

Marker

X-value

| Y-value |

Function | Function Result |

Type | Ref | Tre |
M1 1

D2 M1 1
D3| M1 1

1.26812 ms |
1.2971 ms |
1.34058 ms |

18.56 dem |
1.97 de
-0.00 dB

( )0

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID: IHDT56AH8

Page Number :

B2 of B3



SPORTON LAB. FCC RF TeSt Report

Report No. : FR282609C

802.11n HT40

jo Att
SGL

Spectrum I
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20 dem
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-10 dem
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-30 dem
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Appendix D. Reference Report

Please refer to Sporton report number FR282501C which is issued separately.
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